
City Council Agenda

OCTOBER 13, 2015
6:00 p.m.
City of Turlock Yosemite Room
156 S. Broadway, Turlock, California

Mayor
Gary Soiseth

City Manager
Council Members Roy W. Wasden

William DeHart, Jr. Steven Nascimento City Clerk
Matthew Jacob Amy Bublak Kellie E. Weaver

Vice Mayor City Attorney
Phaedra A. Norton

1. A. CALL TO ORDER

B. SALUTE TO THE FLAG

2. PROCLAMATIONS, RECOGNITIONS, APPOINTMENTS, ANNOUNCEMENTS &
PRESENTATIONS:

A. Recognition: Strike Team Personnel - Turlock Fire Battalion Chief Bill Becker; Turlock
Fire Captains Dave Bickle and Kain Packwood; Fire Fighters Dale Melden, Nate Benner
and Steven Kramer; Turlock Police Sergeant Scott Ellis and Police Officers Joe Dusel
and Michael Stapler
[...]
2. California Code of Regulations (CCR), Title 17, "Drinking Water Supply - Backflow
Prevention" - Title 17 specifies requirements intended to protect the public drinking water
supply from contamination.  Some requirements specified in Title 17 include backflow
prevention devices, designation of a User Site Supervisor, and cross-connection testing
requirements.

3. State Water Resources Control Board Order WQ 2014-0090_DWQ, General Waste
Discharge Requirements for Recycled Water Use adopted June 3, 2014 and related
appendices – This Order provides direction and requirements for obtaining the necessary
permit for the use of recycled  water.

4. American Water Works Association (AWWA), California-Nevada Section, Guidelines
For Distribution of Nonpotable Water - This document provides recommended guidelines for
planning, designing, constructing, and operating nonpotable water systems, including recycled
water systems. The guidelines themselves are not regulations but many agencies have
adopted them as general requirements.  The document covers both installations of the Water
Retailer distribution systems and on-site use systems.

5.  International Association of Plumbing & Mechanical Officials (IAPMO) Uniform
Plumbing Code, Appendix J - Appendix J of the Uniform Plumbing Code sets forth
requirements when recycled water is used within buildings in a dual-plumbed system for
nonpotable domestic uses, such as toilet and urinal flushing.  This section of the Uniform
Plumbing Code does not apply to irrigation sites, where the recycled water system is located
outside buildings, or industrial sites, where the recycled water is used for non-domestic
industrial purposes.  In addition, the pipe separation regulations indicated in this document are
different than and take precedence over the Appendix J requirements.  Appendix J has not been
adopted by Milpitas, Santa Clara, or San Jose, and serves only as a reference.

6. Regional Water Quality Control Board – The Central Valley Regional Water
Quality Control Board (RWQCB) is the agency responsible for preserving the quality of
California's water resources within their respective boundary.  The RWQCB is responsible for
issuing National Pollutant Discharge Elimination System (NPDES) permits, which contains
regulations concerning discharge of water into surface waters of the State.

7. State Water Resources Control Board, Division of Drinking Water formerly California
Department of Public Health, Drinking Water Field Operations Branch – The State Water
Resources Control Board, Division of Drinking Water (DDW) is the agency responsible for
protecting and promoting the safety of California’s drinking water. They are responsible for
developing the criteria and regulations for recycled water use, evaluating, and approving
recycled water systems, and for making recommendations to the RWQCB regarding the public
health implications of recycled water use.



City of Turlock Commercial and Residential Recycled Water Distribution Program
RECYCLED WATER REUSE CHECKLIST FORM

DATE VOLUME (GAL) SITE USE ADDRESS VEHICLE LIC. # & USER # USER SIGNATURE



CITY OF TURLOCK-MUNICIPAL SERVICES DEPARTMENT

TITLE 22 ENGINEERING REPORT
FOR PROVISION OF RECYCLED WATER TO COMMERCIAL,

INDUSTRIAL AND RESIDENTIAL USERS



TABLE OF CONTENTS

SECTION 1 - INTRODUCTION.........................................................................................................................5

1.1. Purpose of this Title 22 Engineering Report .................................................................................5

1.2. Background ................................................................................................................................... 5

SECTION 2 - Recycled Water Project.............................................................................................................7

2.1. Project Overview...........................................................................................................................7

2.2. Rules and Regulations...................................................................................................................7

2.3. Responsibility of the Producer, Distributer, & User of Recycled Water ....................................... 7

2.4. Raw Wastewater Quality ..............................................................................................................7

2.5. Existing Treatment Processes ....................................................................................................... 8

2.6. Plant Reliability Features ............................................................................................................15

2.7. Supplemental Water Supply .......................................................................................................20

2.8. Monitoring and Reporting ..........................................................................................................20

2.9. Contingency Plan ........................................................................................................................21

Section 3 - Recycled Water Transmission and Distribution Facilities………………………………………………………23

3.1       Introduction.....................................................................................................................................22

3.2 Recycled Water Delivery .............................................................................................................22

Section 4 - Recycled Water Use Areas ........................................................................................................23

4.1 Use Area Description ..................................................................................................................23

4.2 Training .......................................................................................................................................23



List of Tables
Table 1-1 Effluent Quality Requirements for Discharge to San Joaquin River..............................................6

Table 2-1 Wastewater Flows and Characteristics .........................................................................................7

Table 2-2 New Screening Design Parameters ...............................................................................................8

Table 2-3 Primary Treatment Design Parameters ........................................................................................8

Table 2-4 Secondary Treatment Design Parameters ....................................................................................9

Table 2-5 Secondary Clarification Design Parameters ..................................................................................9

Table 2-6 Secondary Effluent Equalization Basins Design Parameters.......................................................10

Table 2-7 Secondary Effluent Pump Station Design Parameters................................................................10

Table 2-8 Flocculation/Sedimentation Tanks Design Parameters ..............................................................10

Table 2-9 Chemical Storage Facility Design Parameters.............................................................................11

Table 2-10 Cloth Disk Filters Design Parameters ........................................................................................12

Table 2-11 Chlorination System Design Parameters...................................................................................13

Table 2-12 Dechlorination System Design Parameters...............................................................................13

Table 2-13 Recycled water pump station Design Parameters ....................................................................14

Table 2-14 Solids Handling Design Parameters ..........................................................................................14



iii

ABBREVIATIONS

APN Assessor’s Parcel Number

BOD Biochemical Oxygen Demand

CCR California Code of Regulations
CDPH California Department of Public Health
CFD Computational Fluid Dynamics
City City of Turlock
CSD Community Services District
CT Contact Time

DAF Dissolved Air Flotation
DDW State Water Resources Control Board Division of Drinking Water (formerly CDPH)

FTW Filter-to-Waste

GAL Gallons
GPM Gallons per Minute
gpsfm Gallons per square foot per minute

HPS High Pressure Wash

IPP Industrial Pretreatment Program

kV Kilo-Volts
kW Kilo-Watts

MDB&M Mount Diablo Base and Meridian
MG Million Gallons
MGD Million Gallons per Day
MG/L Milligrams per liter
MPN Most Probable Number

NPDES National Pollutant Discharge Elimination System
NTU Nephelometric Turbidity Units

OCC Operations Control Center
ORP Oxidation-Reduction Potential

R Range
RWQCB Regional Water Quality Control Board
RWUA Recycled Water User Agreement



iv

SIU Significant Industrial User

T Township
TID Turlock Irrigation District
RWQCF Turlock Regional Water Quality Control Facility
TSS Total Suspended Solids

WDRs Waste Discharge Requirements
WEC Western Energy Center
RWQCF Wastewater Treatment Plant
VFD Variable Frequency Drive



5

INTRODUCTION

Purpose of this Title 22 Engineering Report
The purpose of this Title 22 Engineering Report (Report) is to describe the proposed use of recycled
water (produced by the City of Turlock) to commercial and residential users via self-serve filling stations
as well as to comply with Sections 60301 through 60355 of the California Code of Regulations (CCR),
Title 22, Division 4, Chapter 3.

This report details how the City of Turlock (City) Regional Water Quality Control Facility (RWQCF) will
provide the degree of treatment and reliability commensurate with the intended use, and that
distribution and use of the recycled water complies with the criteria stipulated in Title 22.

The City of Turlock proposes to provide recycled water to property owners and businesses in the
surrounding geographic areas adjacent to and within the City of Turlock.  Recycled water will be
provided to permitted industrial customers connecting to the existing recycled water distribution and
discharge system and permitted commercial and residential users through a number of drive up filling
stations located within City owned property located at the Regional Water Quality Control Facility
connected to the existing recycled water distribution system.

On June 3, 2014, the State Water Resources Control Board adopted General Order WQ2014-0090-DWQ
establishing general waste discharge requirements of recycled water use.  Within this Order are
requirements for the submittal of an Engineering Report to satisfy the California Department of Public
Health and Title 22 for recycled water use.  Prior to this, the SWRCB adopted General Order WQ 2009-
0006-WQ which provided a General Permit for landscape irrigation uses of municipal recycled water.
This Report has been prepared in conformance with Chapter 3, Section 60323 of Division 4 of Title 22 of
the California Code of Regulations (Title 22).  This Engineering Report describes how the City has the
ability produce up to 20.0 million gallons per day (MGD) of disinfected tertiary recycled water that
meets the requirements defined in Title 22 Section 60304.

Background
The City owns and operates a RWQCF that provides service to residences and businesses within the City
limits as well as the community services districts of Keyes and Denair and some primary treated
wastewater from the City of Ceres. The treatment system at the City’s RWQCF consists of screening,
primary treatment (flotation), secondary treatment (biotowers and activated sludge), secondary
clarification, flocculation/sedimentation, filtration, chlorine disinfection and sodium bisulfite
dechlorination.

The City’s RWQCF operates under Waste Discharge Requirements (WDR) Order No. R5-2015-0027
(NPDES No. CA 0078948) dated April 17, 2015 and Time Schedule Order R5-2014-0901 issued July 22,
2014 by the Central Valley Regional Water Quality Control Board (RWQCB).  The City’s RWQCF treats
wastewater to disinfected tertiary standards and discharges year-round into the Harding Drain Bypass
Pipeline directly to the San Joaquin River and into a recycled water distribution system that supplies
recycled water to the Turlock Irrigation District Walnut Energy Center (WEC) and to Pedretti Sports Park.
The City currently provides up to 2.0 MGD of recycled water to the WEC for cooling purposes and an
average of .10 MGD to the Pedretti Sports Complex for irrigation purposes. Table 1-1 lists the current
effluent quality requirements provided in the WDRs for discharges to the San Joaquin River.



6

Effluent Quality Requirements for Discharge to San Joaquin River Effective June 1, 2015

Parameter Average Monthly Average Weekly Maximum Daily
Biochemical Oxygen Demand, mg/l 10 15 20
Total Suspended Solids, mg/l 10 15 20
Ammonia April 16-October 31 .94 2.1 -
Ammonia November 1-April 15 2.1 4.7 -
Total Nitrogen, mg/l 31 38 -
Title 22 Disinfected Tertiary recycled water requirements

7-day Median Monthly Maximum
Total Coliform, MPN/100 ml 2.2 23

24 Hour Average
Turbidity 2



7

Recycled Water Project

Project Overview
Tertiary treated water from the Regional Water Quality Control Facility (RWQCF) discharges year-round
into the Harding Drain Bypass Pipeline to the San Joaquin River and via separate pumping facilities to
the Turlock Irrigation District Walnut Energy Center and City owned Pedretti Park Sports Complex.  The
tertiary treatment facilities have a design treatment capacity of 20 MGD average day annual flow
(ADAF).  Tertiary treatment facilities include coagulation, flocculation, sedimentation, filtration, and
disinfection.

The City of Turlock proposes to provide recycled water to property owners and businesses in the
geographic areas surrounding and within the City of Turlock.  The City is proposing to provide recycled
water for commercial construction and landscape irrigation as well as residential customers for
landscape irrigation.  Recycled water will be provided to permitted users through a self-serve drive
through system.  Recycled water filling stations will be at a City owned and controlled location situated
along the existing recycled water distribution system.

Rules and Regulations
The procedures, restrictions, and other requirements for recycled water use as required by SWRCB
Order WQ2014-0090-DWQ and Title 22 will be specified in the Recycled Water Use Permit (see
Attachment A) issued to qualified applicants.  Prior to any use of recycled water and permit issuance
Users will attend mandatory training covering the rules and regulations of recycled water use.

Responsibility of the Producer, Distributer, & User of Recycled Water
The City (Recycled Water Producer and Distributor) is responsible for wastewater collection, treatment,
and recycled water distribution.  The City owns, operates, and maintains its sewage collection system,
treatment plant, and the recycled water distribution system.

As there will be Commercial use of the recycled water, the Commercial User will be trained in the
procedures, restrictions and requirements pertaining to distribution of recycled water.

Raw Wastewater Quality
The raw wastewater received at the City’s RWQCF is a combination of domestic and industrial
wastewater flows. The maximum, average, minimum and the 95th percentile value of the flows and the
characteristics of the raw wastewater are summarized in Table 2-1. The data in Table 2-1 is based on
monthly monitoring from January 2014 to December 2014.

Raw Wastewater Flows and Characteristics

Parameter Maximum Average Minimum 95th Percentile
Flow, MGD 19.4 9.8 6.9 11.3
Biochemical Oxygen Demand, mg/l 2038 544 160 812
Total Suspended Solids, mg/l 2900 501 265 804
pH, Units 8.1 7.0 6.3 7.2
Ammonia, mg/l 36 22 8.8 30.5



8

The City’s RWQCF provides sewage service to the City of Turlock, the community service districts (CSDs)
of Keyes and Denair, and receives primary treated effluent from the City of Ceres up to 2.0 MGD. The